


1. 2.

5. 6.

3. 4.

Put all the parts back in reverse order.

1. 2.

1. 2.

The power supply must be cut off before changing carbon brushes.



Remarks: The chart is only for repair parts order references, the real structure should be subject to current available product,
since we may make modifications without notice in formal written form.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

1

3

3

3

1

3

1

1

5

1

4

2

4

4

4

1

1

1

2

1

1

1

6

1

1

1

1

1

1

1

1

3

1

2

1

1

Serial No.
TD-90001

TD-90002

TD-90003

TD-90004

TD-90005

TD-90006

TD-90007

TD-90008

TD-90009

TD-90010

TD-90011

TD-90012

TD-90013

TD-90014

TD-90015

TD-90016

TD-90017

TD-90018

TD-90019

TD-90020

TD-90021

TD-90022

TD-90023

TD-90024

TD-90025

TD-90026

TD-90027

TD-90028

TD-90029

TD-90030

TD-90031

TD-90032

TD-90033

TD-90034

TD-90035

TD-90036

Item No. Part Name Quantity

1
4

5

6

9

2
3 10

8

11

13 16
17

18
20

22

14

15

12

24

33
34

32

19

28

30
31

21

25
26

27

29

35

36

23

32

28

30

27

7

34

Rear Cap Fixture Knob
M4×10 Screw
Washer
Rear Cap Rubber Foot
Rear Cap
M4 Lock Nut
Foam Filter
Handle
M4×12 Screw and Nut
Short Housing
Housing Rubber Foot
Handle Set
PA3×10 Self-tapping Screw
Washer
M5×10 Screw
Vibration Absorber Ring
Motor
Rubber Washer
Carbon Brush
Single Motor Fixture Bracket
Rubber Seal
Heating Element Assembly
PA3×16 Self-tapping Screw
Front Cap -A

Power Cable
Heating Switch
Wind Speed Knob
PCB-A
Power Switch
Front Cap D52 Hose Connector 
D52 Nylon Clip
D52 Flexible Hose
D52 Hose Connector
D52 Narrow Nozzle
D52 Round Nozzle

PG-9 Waterproof Cable Connector



CYCLONE H-901T

(for H-901T)

H-901
H-901T

H-901T

H-901T

H-901T
H-901T

H-901T

H-901T

H-901T

H-901T

H-901T

H-901T

H-901T
H-901T

H-901T

H-901T

H-901T


